
PEER REVIEW OF MICROLAYER STUDIES ASSOCIATED WITH SEWAGE 
DISCHARGE FROM MALABAR 

Prepared for 

The New South Wales State Pollution Control Commission 
Sydney, Australia 

Prepared by 

PARAMETRIX, INC. 
13020 Northup Way 

Bellevue, Washington 98005 

December 1991 

628 .39 
09944 

PEE . 
S 

S 



TABLE OF CONTENTS 

• 
Page 

EXECUTIVE SUMMARY ............................................ii 

1. 	INTRODUCTION ..............................................1 

2. GENERAL COMMENTS AND RECOMMENDATIONS MADE ON THE 

e 	INTERPRETATIVE REPORT ....................................2 
2.1 	General comments on the Interpretative Report ..................2 
2.2 	Recommendations on the interpretative Report ...................3 
[...]
HORNSBY HEIGHTS STPs 	 AND HORNSBY HEIGHTS STPS 

TABLE 3-1B. RESTRICTED SUBSTANCES IN INFLUENT SEWAGE (ug/L) FOR THE 
PERIOD BETWEEN 1 NOVEMBER 89 AND 1 JUNE 93 (Reference 3) 

Substance Min Max Average 

Arsenic 0 270 15 
Cadmium 0 2 0 
Hexavalent Chromium 0 20 8 
Copper 80 390 197 
Lead 0 50 17 
Mercuty N/A N/A N/A 
Nickel 0 20 5 
Selenium 0 400 36 
Silver 0 20 2 
Zinc 0 20 131 
Cyanide 0 0 0 
Phenolic Compounds 0 60 10 
Chlorinated Phenolic Compounds N/A N/A N/A 
Total Chlorine Residual N/A N/A N/A 
Ammonia (expressed as nitrogen) 25,900 47,000 32,828 
Endrin 0 0 0 
Hexachlorocyclohexane N/A N/A N/A 
(apiha, beta, delta & gamma isomers)  

N/A 	Not Available. 

BEROWRA CREEK COMMUNITY CONTRACT 	 FINAL 3-4 
22 September 1994 



I 
I WEST HORNSBY AND 	 DEVELOPMENT OF WEST HORNSBY 

HORNSBY HEIGHTS STPs 	 AND HORNSBY HEIGHTS STPS 

I 
TABLE 3-2. DESIGN RAW SEWAGE CHARACTERISTICS FOR WEST HORNSBY STP 

Parameter Theoretical1  Design2  

Biochemical Oxygen Demand (BOD) 280 mg/L 250 mg/L 

Chemical Oxygen Demand (COD) 560 mg/L 630 mg/L 

Suspended Solids 295 mg/L 240 mg/L 

Total Kjeldahl Nitrogen (TKN) 55 mg/L 45 mg/L 

Total Phosphorus (TP) 12 mg/L 10 mg/L 

Unbiodegradable Soluble fraction of COD (f) 0.07 0.07 

Unbiodegradable Particulate fraction of COD (f) 0.13 0.13 

Readily biodegradable fraction of COD (fbs) 0.24 0.24 

Ammonia fraction of TKN (f,,) 0.7 0.65 

Unbiodegradable soluble fraction of TKN (f) 0.03 0.03 

Alkalinity 250 mg/L as CaCO3  240 mg/L 

Peak/Average COD 1.5 1.5 

Peak/Average TKN 1.5 1.5 

Minimum Temperature 15°C 15°C 

Maximum Temperature 25°C 25°C 

Standard Water Board Design Values. 

Criteria based on Boards standard sewage characteristics and sampling of West Hornsby STP raw 
sewage flow. 
When no measured values were available theoretical values were adopted. 

Average and Peak Dry Weather Flows 

Incoming sewage is measured at the West Hornsbys  treatment plant inlet works. 

I Measurements taken between 1991 to 1994 indicate the following trends (refer 
figure 3-4). 

I The current Average Dry Weather Flow (ADWF) at the plant is estimated at 
9.24 ML/d and there has been little variation in the ADWF since 1991. This is 
attributed to reduction of flows due to the dry weather in 1993. 

The dry weather peaking factor is estimated at 1.8, based on the diurnal flow patterns 

I measured at the plant. A typical diurnal flow curve for the West Hornsby STP is 
shown in figure 3-5 and indicates morning and evening peaks. The current peak dry 

I 
weather flow (PDWF) is 16.8 ML/d. 

1 
I 
I 
I 
I 
I 
I 
I 
1 
I 

I 	
BEROWRA CREEK COMMUNITY CONTRACT 	 FINAL 3-5 

22 September 1994 



bc—odor 

16

14- 

 

12- 

0 
LL 
-JlO 

E 

-J 

z 
2- 

0--- 
23/11/90 28/12/91 3 1/01/93 07/03/94 

11/06/91 15/07/92 	 19/08/93 
DATE 

MOVING AVERAGES FOR 
SIX MONTH PERIODS 

EVERY 28 DAYS -*-- FLOW -A-  RAINFALL 

(WATER BOARD WEST HORNSBY S.T.P. 
Figure 

SYDNEY—LLAWANRA —BLUE MOUNTAINS AVERAGE DAILY FLOW VERSUS ANNUAL RAINFALL 3-4 
WASTE WA TER AND REUSE PLANNING  

I- 

IN ________ 
III-- 

________ _________ ________ ________  U 

-I _RRa U m
mma • 

AAA 

A A 

AAAAAA 
A 

AA 
AAA AAA 

AA 

— — — — — — — — — — — — — — — — — — — — 



— — — — — — — — — — — — — — — — — — — — 
bc-dfc 

18- 

::i

21 

iiiiiii iiiiiiiiiiii 

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 
TIME (Hour) 

(V) WATER BOARD 	 WEST HORNSBY S.T.P. 	
Figure 

SYDNEY—ILLAWARRA—BLUE MOUNTAINS 	 DIURNAL FLOW CURVE 	 3-5 
WASTE WA TER AND REUSE PLANNING  



WEST HORNSBY AND 	 DEVELOPMENT OF WEST HORNSBY 
HORNSBY HEIGHTS STPs 	 AND HORNSBY HEIGHTS STPS 

Wet Weather flows 

Table 3-3 (and figure 3-6) details the distribution of daily raw sewage flows into the 
West Hornsby STP. 

For the period investigated, wet weather flows occurred on about 48 days per year; 
95 per cent of the daily flows are less than 15.3 ML/d (1.66 ADWF) and 99 per cent 
are less than 35 ML/d ADWF (3.8 ADWF). 

The maximum recorded daily flow for the period 1991 to 1993 was 140.6 ML/d 
(15.3 ADWF) and the maximum peak one hour flow recorded was 45 ML/d on 
14 September 1993. The peak 5 day flow was also recorded at 14.47 ML/d 
(1.57 ADWF) average for each of the five days. 

TABLE 3-3. WEST HORNSBY STP RAW SEWAGE DESIGN FLOWS AND PEAKING 
FACTORS FOR THE PERIOD 1 JANUARY 1991 TO 31 DECEMBER 1993 

Item Peaking Factor MUd 

ADWF 1.00 9.2 
50 percentile (median) 1.05 9.63 
Minimum hour (MDWF) 0.23 2.14 
Maximum hour (PDWF) 2.39 22.0 
90 percentile (1 in 10 days) 1.36 12.53 
95 percentile 1.66 15.27 
Peak 5 days 1.57 14.47 
99 percentile (4 days/year) 3.82 35.10 
99.7 percentile 8.03 73.87 
Peak 1 day 15.22 140.61 
Peak 1 hour 4.85 44.66 
Sewer capacity 16.85 155 (approx) 

Note: 

Minimum hour (MDWF), Maximum hour (PDWE) and Peak 1 hour flows are during 1993 only. 

Excessive Flows 

The presence of excessive inflow/infiltration (I/I) in the West Hornsby and Hornsby 
Heights STP catchments has significant impact on the sewage treatment and transport 
methods. At present flows in excess of 4 PDWF (DWWF) can enter the plants and 
upset processes downstream. 

Although the Board has carried out a number of studies to reduce I/I, this 
information and remedial work to be adopted will not be available for a considerable 
period of time. For the purposes of this report, flows in excess of 4 PDWF will be 
provided with fine screening only (as currently occurs). As the site has limited space 
for storm retention basins, these will also not be considered. Over the long term, 

BEROWRA CREEK COMMUNITY CONTRACT 	 FINAL 3-6 
22 September 1994 



— — — — — — — — — — — — — — — — — — — — 
bc —drso 

100.0% 

MEDtAN 

	

10.0% 
	

90%iIe 

	

1.0% 
	 99%iIe 

0 5 10 15 20 25 30 35 40 45 50 bb bU bb LS 
DAILY FLOW (MUd) 

NJ WATER BOARD 
SYDNEY— ILLAWARRA—LUE MOUNTAtNS 

WASTE WATER AND REUSE PLANNING 

WEST HORNSBY S.T.P. 
DISTRIBUTION OF RAW SEWAGE 

AVERAGE FLOW 

Figure 
3-6 



WEST HORNSBY AND 	 DEVELOPMENT OF WEST HORNSBY 
HORNSBY HEIGHTS STPs 	 AND HORNSBY HEIGHTS STPS 

however, the Water Board's Ill control program can be expected to produce a 
reduction in excessive storm flows. 

DESIGN ALLOWANCE FOR WEST HORNSBY STP 

The following design practice has been adopted by the Board in the treatment and 
disposal of sewage at West Hornsby STP: 

Preliminary and primary treatment units and disinfection units treat DWWF 
(4 PDWF). 

Secondary and tertiary treatment units treat up to 3 ADWF. 

Excessive storm flows (i.e. greater than 4 PDWF) will receive fine screenings 
prior to discharge. 

The above design flows for treatment and transport are in accordance with current 
Water Board practice and EPA guidelines. 

DESCRIPTION OF CURRENT PROCESS AT WEST HORNSBY STP 

A description of each of the current treatment process is given in the following 
subsections. West Homsby STP has recently undergone an interim upgrading to 
increase the plant capacity from a nominal 20,000 EP to 45,000 EP. The general 
arrangement for the existing plant is shown in figure 3-7. 

Preliminary Treatment 

Raw sewage enters the plant inlet which is provided with a vortex overflow structure 
to bypass excessive stormflows (ie. flows greater than 4 PDWF). The raw sewage 
passing to the main plant is screened by two mechanically raked bar screens of 
18 mm spacings. Screenings are bagged and disposed of to Eastern Creek landfill. 
Screened sewage then enters two aerated grit tanks. Chain operated buckets collect 
grit from the grit chamber floor and convey it to eight 240 L mobile carts seated on 
a timer controlled turntable similar to screenings collection. Grit is also disposed of 
at Eastern Creek landfill. A two channel cut—throat flume is provided for 
measurement of influent plant flow (upstream of grit tanks). Measurement is 
undertaken by ultrasonic devices. Excessive stormflows are bypassed at the vortex 
structure, which minimises the amount of solid material in the overflow. The bypass 
flow is screened, using two drum screens with 1 mm slots. A hand raked bar screen 
is also provided. Stormflows are measured before discharged to Old Mans Creek, 
while screenings are disposed with those from the main plant. 

7 
BEROWRA CREEK COMMUNITY CONTRACT 	 FINAL 3-7 

22 September 1994 



DARY OF BOARDS PROPERTY 	- 

18 

— — — — — — — — — — — — — — — — — — — — 
bc-whbos 

LEGEND 
1 	SPS 490 
2 SCREEN 
3 AERATED GRIT CHAMBER 
4 	PRIMARY SEDIMENTATION TANKS 
5 ANOXIC / AERATION TANKS 
6 CIRCULAR SECONDARY SEDIMENTATION TANKS 
7 RECTANGULAR SEDONDARY SEDIMENTATION TANKS 
8 	DUAL MEDIA FILTERS 
9 CHLORINE CONTACT TANK 
10 EFFLEUNT PUMPING STATION 
11 DIGESTERS 
12 HOLDING BASIN 
13 BLOWER HOUSE / RAS PUMPING STATION 
14 RAS PUMPING STATION 
15 11kV SUBSTATION 
16 SLUDGE DEWATERINC AREA 
17 CHLORINATION BUILDING 
18 ADMINSIRATION BUILDING 
19 SLUDGE PUMPING STATION SPS 212 
20 RAW SEWAGE FLOW SPLITTER 
21 STORM FLOW FINE SCREENS 
22 CHEMICAL DOSING FACILITIES (PHOSPHORUS REMOVAL) 4-

ALKALINITY ADDITION 

23 FILTERED WATER TANK 
24 FOUL WATER TANK 
25 FLOW SPLITTER 
26 MIXED LIQUOR PUMPING STATION + MIXED 

LIQUOR RECYCLE 

(ci) SLUDGE DEWATERING FACILITY CURRENTLY 
UNDER CONSTRUCTION (INCLUDES CENTRIFUGES). 

WATER BOARD 
SYDNEY—ILLAWARRA--ULUE MOUNTAINS 

WASTE WATER AND REUSE PLANNING 

WEST HORNSBY S.T.P. 
GENERAL ARRANGEMENT OF EXISTING PLANT 

Figure 

3-7 



WEST HORNSBY AND 	 DEVELOPMENT OF WEST HORNSBY 
HORNSBY HEIGHTS STPs 	 AND HORNSBY HEIGHTS STPS 

Primary Treatment 

The sewage then flows to a flow splitter which discharges to two horizontal flow 
mechanically scraped, rectangular primary sedimentation tanks (PSTs) and three 
lamella plate primary sedimentation tanks. 

The main function of the PSTs is to remove the readily settleable solids which 
reduce the BOD load on the biological treatment process downstream by around 
30%. Each tank is fitted with scum and sludge removal facilities. Sludge and scum 
are transferred to the digesters by centrifugal sludge pumps. The combined capacity 
of the five tanks is 45,000 EP. 

Flow from the PSTs is discharged to the primary effluent channel which incorporates 
the secondary treatment bypass. All flow up to 3 ADWF passes to the secondary 
flow splitter where it is evenly split to all reactor tanks which are on—line. Flow 
over 3 ADWF is bypassed directly to the chlorinator contact tank. The secondary 
flow splitter has been designed with provision for future expansion of the plants both 
in capacity and conversion to the MLE process (to achieve "full" denitrification). 

Secondary Treatment 

There are six reactor tanks at West Hornsby STP. The influent settled sewage and 
return activated sludge are discharged to the "anoxic" zone of each tank and mix 
together to form mixed liquor. The mixed liquor is aerated in each tank to keep 
micro—organisms in suspension and provide them with oxygen. Ammonia is 
converted to nitrate by the action of nitrifying micro—organisms whilst phosphorus is 
removed chemically by the addition of spent pickle liquor (SPL) upstream of the 
aeration tanks. The phosphorus precipitate is ultimately removed from the system 
with wasted sludge. Compressed air is supplied to the aeration tanks by up to four 
positive displacement blowers. All reactor tanks have the front 17 per cent set up to 
operate either as an anoxic zone or as an aerated zone. This scheme will allow 
partial denitrification when all reactor tanks and clarifiers are available. In the event 
that one reactor tank and/or clarifier is off line, the anoxic zone will be switched to 
aeration and the plant will still achieve full nitrification. 

The mixed liquor passes out of the reactor tanks to two circular clarifiers and two 
rectangular clarifiers. They are all of similar surface area (160 m) but have differing 
depths. The circular clarifiers are 3 in deep whilst the longitudinal ones are 4.5 in 
deep. Settled activated sludge is drawn from the clarifiers and returned to the 
biological reactor. 

The existing air sock diffusers have been replaced with membrane diffusers and 
upgrading of part of the air supply system (ie. blower replacement, suction filters and 
pipelines) has also been undertaken. 

I 
BEROWRA CREEK COMMUNITY CONTRACT 	 FINAL 3-8 

22 September 1994 



I 
I WEST HORNSBY AND 	 DEVELOPMENT OF WEST HORNSBY 

HORNSBY HEIGHTS STPs 	 AND HORNSBY HEIGHTS STPS 

I 
Flow splitting to both the reactor tanks and clarifiers has been upgraded to provide 

I 	accurate control and to ensure that the maximum secondary flow treated is 3 ADWF. 
A new PLC based control system will control the reactor tanks and the RAS/WAS 
system. 

There are two RAS/WAS pumping stations each serving two identical clarifiers. 
Upgrading of RAS and WAS pumps was required to meet the increased flows and to 
ensure reliability. The RAS pipelines from each pumping station is combined prior 
to delivery to the reactor tanks to ensure consistent mixed liquor concentrations 
throughout the system. Facility to waste mixed liquor from reactor tanks has also 
been provided. Each RAS/WAS pumping station is controlled by a PLC with the 
two PLCs linked to ensure the installation acts as a whole. 

Tertiary Treatment 

Tertiary treatment is provided by eight dual media downflow filters and all 
mechanical equipment has been refurbished. Backwash water passes to the backwash 
holding tank from where it is then pumped (at a much lower rate) to the inlet to the 
grit tanks. Backwashing is carried out using air and water. 

Chemical Dosing 

The spent pickle liquor (SPL) dosing facilities have been upgraded to provide 
automated dosing for 45,000 EP. The SPL is dosed to the settled sewage flow for 
phosphorus precipitation. Alum dosing is also provided prior to the tertiary filters to 
remove residual phosphorus. Lime dosing facilities provide alkalinity control for full 
nitrification. 

1 
I 
I 
I 
I 
L 

Disinfection 

Sewage flows are disinfected by chlorination in a circular chlorine contact tank with 
internal labyrinthine walls. The existing chlorination system comprises three 
chlorinators. One chlorinator was provided to chlorinate raw sewage at the inlet 
works, but this facility is no longer used. One chlorinator is provided to chlorinate 
the filtered effluent. A normal dose rate of 4 mg/L is required to achieve an effluent 
residual in the range 0.2 mg/L to 0.6 mg/L. The third chlorinator is provided for 
superchlorination of the filters to remove algae accumulation on filter media. 

Sludge Treatment 

Two heated floating lid anaerobic digesters are provided. Sludge mixing is achieved 
by centrifugal recirculating pumps that pump from the bottom of the digester cones 
through a gas fired heater and discharge at mid tank level. This system is currently 
being modified to use gas mixing and a much larger gas heater to ensure reliability 
and enhance performance. 

I 
I 
I 
I 
I 
I 
I 
1 

BEROWRA CREEK COMMUNITY CONTRACT 	 FINAL 3-9 
22 September 1994 



WEST HORNSBY AND 	 DEVELOPMENT OF WEST HORNSBY 
HORNSBY HEIGHTS STPs 	 AND HORNSBY HEIGHTS STPS 

Digested sludge is then directed to the sludge holding basin for storage prior to 
subsequent dewatering by centrifuge followed by offsite use by soil composters. 
Centrate from the centrifuge is pumped to the Northern Suburbs Ocean Outfall Sewer 
(NSOOS). Facilities to pump sludge to the NSOOS exist but are currently not used. 

Bypasses 

The existing facilities provide full treatment for flows up to 3 ADWF (for 
45,000 EP). Flows in excess of 3 ADWF and up to 6 ADWF receive primary 
treatment and chlorination. 

There are four by—pass facilities at West Hornsby STP: 

Diversion of excess stormflows greater than 6 ADWF for 45,000 EP at the head 
of the plant. 

Secondary treatment by—pass which directs settled sewage flows greater than 
3 ADWF but less than 6 ADWF to the chlorine contact tank. 

Emergency mixed liquor by—pass which directs mixed liquor to the sludge 
lagoon via manual control valve. 
[...]
One temporary dewatering centrifuge. Dewatered sludge is trucked away for 
use in composting operations. 

The process flow diagram for the existing plant is shown in Figure 3-10. 

WASTEWATER CHARACTERISTICS AND ADOPTED DESIGN VALUES 
FOR HORNSBY HEIGHTS STP 

As realistic raw sewage characteristics are imperative for the proper design and 
operation of sewage treatment facilities, a sampling and analysis programme of 
influent raw sewage is carried out by the Board at its STPs. For Hornsby Heights 
STP, at three monthly intervals, a 24 hour composite sample of the plant influent is 
analysed for the conventional pollutants, nutrients and various restricted substances 
including metals and various organochiorines. A review of this data was undertaken 
for the period from January 1989 to May 1994 and is detailed in Table 3-7A and 
3-7B. 

I 
I 
I 
I 
I 
I 
I 
I 
1 
1 
I 
I 
I 
I 
I 
I 

BEROWRA CREEK COMMUNITY CONTRACT 	 FINAL 3-16 
22 September 1994 I 



bc—pfdl4 

RAW SEWAGE 

MECHANICAL 
TO LANDFILL 	 SCREEN 

(1 off) 

SUPERNATANT 

I AERATED 
TO LANDFILL 	 I GRIT CHAMBER 

I 	(1 off) 

PRIMARY 
SEDIMENTATION 

I TANKS (2 off) 
>3 ADWF 

------ 

................. 

I 	 PICKLE AERATION 
I LIQUOR TANKS (3 off) 

DOSING 

I NDARY 
rFIERS E (2 off) 

TERTIARY 
I IFILTERS (2 	off) 

L----------- 

WAS 

RAW 
J I 

SLUDGE 

RAS 

ANAEROBIC 
SLUDGE 

- DIGESTERS (2 off 

SLUDGE 
HOLDING 

BASINS (2 off) 
. 

CENTRATE 

SLUDGE 	I 
DEWATERING 	L..i 

(centrifuge 	1 	off1 

V 

ICHL0RINEI 

LEGEND 

NORMAL SEWAGE FLOW 
FILTRATE 

---- EXCESS STORM FLOW 
- --------- SLUDGE 

.........CHEMICAL DOSING 
RAS =RETURN ACTIVATED SLUDGE 
WAS =WASTE ACTIVATED SLUDGE 
ADWF =AVERAGE DRY WEATHER FLOW 

CHLORINE 
CONTACT 

TANKS (2 0 

EFFLUENT TO 

WALLS GULLY 

SLUDGE TO 
COMPOSTING OPERATIONS 

(a) TWO TANKS HAVE LINPOR CUBES 

WATER BOARD 
SYDNEY—ILLAWARRA—BLUE ?{OUNTAINS 

WASTE WATER AND REUSE PLANNING 

I 
HORNSBY HEIGHTS S.T.P. 	

Figure 

3-10 PROCESS FLOW DIAGRAM 



WEST HORNSBY AND 	 DEVELOPMENT OF WEST HORNSBY 
HORNSBY HEIGHTS STPs 	 AND HORNSBY HEIGHTS STPS 

TABLE 3-7A. HORNSBY HEIGHTS STP RAW SEWAGE CHARACTERISTICS FOR 
PERIOD BETWEEN JANUARY 1989 TO MAY 1994 (References 1 and 2) 

Raw Sewage Characteristics Concentration Values (mg/L) 

Mean 50%ile 90%ile Maximum 

Biochemical Oxygen Demand (BOD) 211 200 300 410 
Chemical Oxygen Demand (COD) 538 541 700 717 
Suspended Solids (SS) 233 209 365 518 
Ammonia (NH3) 37 36 47 65 
Oxidised Nitrogen (NOx) 0.74 0.4 3.0 7 
Total Nitrogen (TN) 55.6 54.5 73 87 
Total Phosphorus (TP) 12.5 12.6 16.7 17.8 

TABLE 3-7B. RESTRICTED SUBSTANCES IN INFLUENT SEWAGE (iig/L) FOR THE 
PERIOD BETWEEN 1 NOVEMBER 89 AND 1 JUNE 91 (Ref Trade Waste Branch) 

Substance Min Max Average 

Arsenic 0 1 0 
Cadmium 0 1 0 
Hexavalent Chromium 0 20 5 
Copper 59 270 170 
Lead 0 33 10 
Mercury 0.005 1.7 0.4 
Nickel 0 20 6 
Selenium 0 140 30 
Silver 0 1 0 
Zinc 34 270 134 
Cyanide 0 0 0 
Phenolic Compounds 0 2100 151 
Chlorinated Phenolic Compounds N/A N/A N/A 
Total Chlorine Residual N/A N/A N/A 
Ammonia (expressed as nitrogen) 30,000 50,500 37,500 
Endrin 0 0 0 
Hexachlorocyclohexane N/A N/A N/A 
(apiha, beta, delta & gamma isomers)  

For the purposes of this report and based on site specific conditions, the raw sewage 
characteristics as detailed in Table 3-8 shall be used to assess and design the process 
capacities for Hornsby Heights STP. These vary to the standard Board's design 
values for sewage characteristics which are also summarised in Table 3-8. 

These values are subject to change when more up to date information becomes 
available. 

BEROWRA CREEK COMMUNITY CONTRACT 	 FINAL 3-17 
22 September 1994 



WEST HORNSBY AND 	 DEVELOPMENT OF WEST HORNSBY 
HORNSBY HEIGHTS STPs 	 AND HORNSBY HEIGHTS STPS 

TABLE 3-8. DESIGN RAW SEWAGE CHARACTERISTICS FOR HORNSBY HEIGHTS STP 

Parameter Theoretical1  Design2  

Biochemical Oxygen Demand (BOD5) 280 mg/L 212 mg/L 

Chemical Oxygen Demand (COD) 560 mg/L 540 mg/L 

Suspended Solids 295 mg/L 240 mg/L 

Total Kjeldahl Nitrogen (TKN) 55 mg/L 56 mg/L 

Total Phosphorus (T-P) 12 mg/L 13 mg/L 

Unbiodegradable Soluble fraction of COD (f) 0.07 0.07 

Unbiodegradable Particulate fraction of COD (f) 0.13 0.13 

Readily biodegradable fraction of COD (fbi 0.24 0.24 

Ammonia fraction of TKN (f) 0.70 0.67 

Unbiodegradable soluble fraction of TKN (f) 0.03 0.03 

Alkalinity 250 mg/L at 
CaCO3  

250 mg/L as 
CaCO3  

Peak/Average COD 1.5 1.5 

Peak/Average TKN 1.5 1.5 

Minimum Temperature 15°C 15°C 

Maximum Temperature 25°C 25°C 

Standard Water Board Design Values. 

Criteria based on Boards standard sewage characteristics and sampling of Hornsby Heights STP raw 
sewage flow. When no measured values were available, theoretical values were adopted. 

Average and Peak Dry Weather Flows 

At present raw sewage flows at Homsby Heights STP is measured at both the inlet 
works and after the chlorine contact tank. The flow records for the years 1991 to 
1994 indicate the following trends. 

The daily raw sewage flows at the Homsby Heights STP over the past three years 
are shown in figure 3-11. This is based on data provided by the Boardts 
Hydrographic Branch and daily plant data. The following observations are made 
with respect to average flows over the past three years. 

There has been an increase of about 10 per cent in average daily flows since 
1991 and is attributed to development within the catchment. 

BEROWRA CREEK COMMUNTTY CONTRACT 	 FINAL 3-18 
22 September 1994 



— — — — — — — — — — — — — — — — — — — — 
bc—odar2 

10- 

mm 
 

	

5- 	 r---- 	 - 

	

II 	 IIN- 

ME 
5 	

• ____ ____ ____ ____ ____ ___ 

a 	 N 

51 Fa--  

a. 

4-- 	 A,  
A A 

A 	 A 	
A 5ALa..  

3-- 	 - 

A A 

5- 	 - 
4 

AA  
AAAA 	

AA4 

5 	
kA 

L 1 - 	- 	- 	____ ---- - 	 __ 	 ----- 	 ---- 
A 	 A 

/071Q1 	1)1 /01/92 	1)3/07/92 	03/01/93 	06/07/93 	05/01/94 

01/1 0/9 1 

MOVING AVERAGES FOR 
SIX MONTHS PERIODS 

EVERY 28 DAYS 

02/04/92 03/10/92 05/04/93 06/10/93 07/04/94 
DATE 

FLOW 	A RAINFALL 

(V WATER BOARD 
SYDNEY—ILLAWARRA—RLUE MOUNTAINS 

WASTE WATER AND REUSE PLANNING 

HORNSBY HEIGHTS S.T.P. 
AVERAGE DAILY FLOW VERSUS ANNUAL RAINFALL 

Figure 

3-11 



WEST HORNSBY AND 	 DEVELOPMENT OF WEST HORNSBY 
HORNSBY HEIGHTS STPs 	 AND HORNSBY HEIGHTS STPS 

The existing ADWF is estimated at 4.8 ML/d. This value is based on 
assessment of ADWF for all years (dry and wet) over the three year period. 

The dry weather peaking factor is estimated at 1.8, based on diurnal flow 
patterns measured at the plant. The typical diurnal flow curve for the plant is 
shown in figure 3-12. 

Daily flows vary through the week and of weekends and public holidays, flows 
are often higher. The Saturday morning peak flow rate is about 200 per cent of 
the daily average. 

Wet Weather Flows 

Figure 3-13 shows the distribution of daily raw sewage flows into the Hornsby 
Heights STP for the period January 1991 to December 1993. A summary of relevant 
dry and wet weather flows for the period are also shown in Table 3-9. 

Wet weather flows occur on about 16 per cent of days and account for about 
20 per cent of the total annual volume. Ninety five (95) per cent of the daily flows 
are less than 1.5 ADWF and 99 per cent are less than 2.7 ADWF. The maximum 
recorded daily flow for the period 1991 to 1993 was 16 ML/d (i.e. 3.6 ADWF), and 
the estimated peak one hour flow recorded was 14 ML/d on 26 March 1993. 

Review of the flow records during periods of high rainfall (1989 to 1994) indicates 
that wet weather flows to Hornsby heights STP can persist for lengthy periods. The 
peak 5 day flow each year is typically 12.9 ML/d and the peak monthly flow ranges 
between 7 to 12 ML. 

TABLE 3-9. HORNSBY HEIGHTS STP RAW SEWAGE DESIGN FLOWS AND PEAKING 
FACTORS FOR THE PERIOD FROM 1 JANUARY 1991 TO 31 DECEMBER 1993 

Item Peaking Factor MUd 

ADWF 1.00 4.42 
50 percentile (median) 1.05 4.64 
Minimum hour (MDWF)a  0.20 0.86 
Maximum hour (PDWF) 2.04 9.0 
90 percentile (1 in 10 days) 1.27 5.59 
95 percentile 1.45 6.40 
Peak 5 days 2.93 12.93 
99 percentile (4 days/year) 2.78 12.28 
99.7 percentile (1 day/year) 3.44 15.19 
Peak 1 day 3.66 16.19 
Peak 1 houra 3.17 14.01 

Note: 
a. 	Values during 1993 only. 

I 
BEROWRA CREEK COMMUNITY CONTRACT 	 FINAL 3-19 

22 September 1994 



- - - - - - - - - - - - - - - - - - - - 



bc —dr502 

HORNSBY HEIGHTS STP 
% OF DAYS FOR FLOW 

100.00)  

Median 

90%iIe 

99%iIe 

3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 
DAILY FLOW (ML/d) 

DISTRIBUTRJN OF RAW 
S.T.P. 
	

F igure 
G E  

WASTE WATER AND REUSE PLANNING 	
AVERAGE FLOW 	 3-13 

— — — — m — — — I_ — ._ - - - - - - - - - 



I 
I WEST HORNSBY AND 	 DEVELOPMENT OF WEST HORNSBY 

HORNSBY HEIGHTS STPs 	 AND HORNSBY HEIGHTS STPS 

DESIGN ALLOWANCE FOR HORNSBY HEIGHTS STP 

I The design flow allowances that are treated at Hornsby Heights STP are similar to 
that discussed on page 3-7. At present no fine screens are installed but shall be 

i
considered in this report. 

DESCRIPTION OF CURRENT PROCESS AT HORNSBY HEIGHTS STP 

I A description of each of the treatment processes is given in the following 
subsections. The general arrangement for the existing plant is shown in figure 3-14. ' 

Treatment Preliminary 

I The raw sewage influent to Hornsby Heights STP is screened by a mechanically 
raked bar screen. The screen has 20 mm apertures. Screenings are collected in 
240 L bins, bagged, and disposed of at the Eastern Creek landfill. A parallel 

I emergency hand raked screen of 20 mm openings is also provided. 

Screened sewage then enters an aerated grit chamber with a minimum detention time 

I of 15 minutes at ADWF. The grit chamber removes heavy, sand—like material which 
could cause abrasion in pumps and/or reduce the effectiveness of sludge treatment 

I are 
processes. The grit is disposed of with the screenings. The screen and grit chamber 

both rated at 20,000 EP. The structure for the second tank has already been built 
but is not fitted Out. 

Primary Treatment 

The degritted sewage flows to two primary sedimentation tanks (PSTs) with a 

I combined capacity of 20,000 EP (providing 1.2 hours detention time at DWWF). 
The main function of the PSTs is to remove the readily settleable solids, so reducing 
the biological load on the secondary process. 	Each tank is fitted with endless chain I type scrapers consisting of two chains with timber flights fixed at regular intervals 
across them. The timber flights are drawn along the bottom of the tank, moving the 

I settled sludge to a hopper at the inlet end of each tank. 	In the return direction, the 
timber flights move along the surface of the tank, moving the floating scum and 
grease toward the downstream end into a scum collector basin. Scum is removed to 

I a scum hopper by a helical screw conveyor. Sludge and scum are transferred to the 
anaerobic digesters. 

I 
	

Pickle liquor is dosed to the settled sewage prior to the aeration tanks. 

Secondary Treatment 

I 	There are three plug flow reactor tanks at Hornsby Heights STP. The combined 

I 
	design capacity of the aeration tanks is reported to be 19,000 EP, based on 

BEROWRA CREEK COMMUNITY CONTRACT 	 FINAL 3-20 
22 September 1994 I 



be—ida!2 	 LEGEND 
1 COLLECTING MANHOLE 
2 MECH. RAKED BAR SCREENS 
3 CUT—THROAT FLUME 

(RAW SEWAGE) 
4 AERATED GRIT CHAMBER 
5 PRIMARY CONTROL BUILDING 

-- 6 PRIMARY SEDIMENTATION 

I1 	 H-ti 	 TANKS II  
I 7 CUT—THROAT FLUME 

t L .L .Z__J___J__I-4 

	

aj 	"+ 	 (SETTLED SEWAGE) 

	

- - 	

r- Q 	J I 	 8 AEROBIC REACTOR 
,., 	r >-.--------------I 	I 	 9 SECONDARY SEDIMENTATION 10666 	aa 

a aa I 	 TANKS 

2 I 
10 MIXED LIQUOR DISTRIBUTION 

	

-- 	, 	 & EFFLEUNT COLLECTION 
Va?, 

-, 	0 13 I1 0 0 0 13 13 0 13 CI 0 0 at_L___ 	- 	 CHAMBER 
a a 0 0 0 0 	6) 	0 0 	0 	0 	a 	a - 11 SECONDARY EFFLUENT 

0 0 0 0 0 13 0 0 0 63 13 0 0 3 .L 

0 	a 	a 	a 	a 	a 	a 	a 	a 	a 	a 	a 	a 	a 
---.1. _L ------ - 	 DIVERSION STRUCTURE 

13 
11 

- 	 12 DUAL MEDIA FILTERS 
a 	a 	a 	a 	a 	a 	a 	6 	a 	a 	a 	a 	a 	a 	c — 
a a a a a a 	a 	a 	a 	a 	a 	a 	a Ia o 	 13 FILTER CONTROL BUILDING - 	

a 0 0 0 0 0 0 0 0 0 0 0 0 0 
- 	 on nn, > 	 14 BACKWASH WATER HOLDING 

O  p 	
TANK 

	

,9 	 15 BACKWASH EFFLUENT HOLDING 

9- 	 11 	 ---------------------i 	 TANK 
if 

16 CHLORINATION TANKS 
17 CHLORINATION BUILDING 

LI 	I 

- I 
18 BLOWER HOUSE INCLUDING 

RETURN & WASTE ACTIVATED 
N 	

1E- 	 H I  

1 	 li 

SLUDGE PUMPS 

- 	 ALV 	 19 ELECTRICI SUB—STATION 8 

11 I 20 ADMINISTRATION BUILDING 
N 	 2 	 4 	 8 	b r) 21 DIGESTION TANKS N i--i 	I L4 	 i 22 DIGESTION CONTROL BUILDING 

H 	23 SLUDGE LAGOONS (DISUSED) ri 	I 24 OUTFALL TO CREEK 
L 	 25 SECONDARY EFFLUENT \ 

I 	MANHOLE 
--zcc13rrTrrr) 	 26 INFLAMMABLE LIQUID STORE 

I  27 WASTE GAS BURNER 
28 SLUDGE DEWATERING BUILDING 
29 SPS 542 

	

/ 	(a) AN ADDITIONAL THIRD SECONDARY CLARIFIER 

	

/ 	
IS CURRENTLY UNDER CONSTRUCTION 

/ 
I 	

/ 	
(b) LINPOR CUBES INSTALLED 

0 10 20 30 40 50M SCALEI 	I 	I 	I 	I 	I 

4* WATER BOARD 	 HORNSBY HEIGHTS S.T.P. 	
Figure 

SYDNEY—ILLAWARRA—BLUE MOUNTAINS 	 EXISTING GENERAL ARRANGEMENT 	 3— 1 4 
WASTE WATER AND REUSE PLANNING  

— — — — — — — 	— — — — — — — — — — — 



I 
I WEST HORNSBY AND 	 DEVELOPMENT OF WEST HORNSBY 

HORNSBY HEIGHTS STPs 	 AND HORNSBY HEIGHTS STPS 

nitrification capacity. The influent settled sewage and return activated sludge (RAS) 
are mixed together in the aeration tanks to form mixed liquor. The mixed liquor I flows through each tank and is aerated to keep micro—organisms in suspension and 
provide them with oxygen. Air is supplied through fish tail distributors. 

I In order to meet EPA licence requirements of phosphorus concentration in the plant 
effluent, pickle liquor and alum dosing facilities have been installed in the plant. 

I The lowering of pH due to pickle liquor dosing and nitrification is counteracted by 
the dosing of lime which raises the pH to an acceptable level. Construction of the 
lime dosing facilities and alum post—dosing plant have recently been completed to 

I supplement or replace pickle liquor in the removal of phosphorus and ensure 
sufficient alkalinity is available for nitrification. 

I 	
The mixed liquor passes out of the aeration tanks to two secondary clarifiers of 
19,000 EP nominal capacity. 

I Scum baffles and mechanical skimming equipment are provided on each clarifier. 
Settled activated sludge is continuously drawn from the bottom of the clarifiers, and 
returned to the aeration tanks (as RAS). Activated sludge can be wasted as mixed 

I liquor or settled activated sludge. 	Currently, Hornsby Heights STP is wasting settled 
sludge to the primary sedimentation tanks (PSTs). 

I Tertiary Treatment 

Tertiary treatment for flows of up to 3 ADWF for 20,000 EP is provided by two dual 

I media downflow filters. Foul backwash water passes to a 'dirty water' tank and is 
returned to the head of the plant with sludge supernatant and WAS. Although the 
present capacity is 20,000 EP, structures for 40,000 EP were provided and the empty 

I cell basins would need to be fitted out and commissioned to increase capacity. 

I, 

Chemical Dosing 

To ensure substantial reduction in the plant's phosphorus level, multi—point dosing is 

I currently being employed. Both pickle liquor (i.e. ferrous chloride) and alum are 
being used to precipitate phosphorus, with ferrous chloride dosing occurring upstream 
of the biological reactor, and aluminium sulphate dosing occurring prior to the 

I

tertiary filters. 

Lime dosing for alkalinity control is also carried out to the settled sewage upstream 

I of the aeration tanks with the flexibility to also dose to the primary sedimentation 
tanks. 

I 

I 
BEROWRA CREEK COMMUNITY CONTRACT 	 FINAL 3-21 1 	 22 September 1994 



WEST HORNSBY AND 	 DEVELOPI{ENT OF WEST HORNSBY 
HORNSBY HEIGHTS STPs 	 AND HORNSBY HEIGHTS STPS 

Sludge Treatment 

Two heated anaerobic digesters (nominal capacity 40,000 EP) receive the raw sludge 
and scum from the primary sedimentation tanks. The digested sludge is discharged 
[...]
BOD5 	 Biochemical Oxygen Demand (5 days) 
SS 	 Suspended Solids 
NH4-N 	 Ammonia Nitrogen 
TP 	 Total Phosphorus 
TN 	 Total Nitrogen 
50ile 	 50 of samples must be less than licence limit indicated 
90ile 	 90 of samples must be less than licence limit indicated 
mg/L 	 milligrams per litre 
FaecalColiform units 	Counts per 100 mL of sample 

BEROWRA CREEK COMMUNITY CONTRACT 	 FINAL 3-24 
22 September 1994 



I 
I 	WEST HORNSBY AND 	 DEVELOPMENT OF WEST HORNSBY 

HORNSBY HEIGHTS STPs 	 AND HORNSBY HEIGHTS STPS 

I 
LINPOR ACTIVATED SLUDGE PROCESS AT HORNSBY HEIGHTS STP 

In late 1992, modifications were carried out upon two of the reactor tanks at Hornsby 
Heights STP in order to install and trial the Linpor C/N activated sludge process'. 

The Linpor C/N process is a suspended media biological system where the great 
majority of the biomass is fixed on a highly porous foam in the form of polyurethane 
cubes. The cubes, create a pseudo—fluidised bed process and are retained within the 
reactor basins by a perforated metal screen at the effluent weir which only allows 
mixed liquor to pass through. 

Biomass is held at high concentrations within the cubes (generally up to 20,000 
mg/L) allowing a higher mass of volatile solids to be carried in the reactor basins. 
This increased mass of biological solids can achieve greater BOD5  and ammonia 
mass reductions for a given volume of tankage without placing extra solids loads on 
the secondary clarifiers. 

The trial aimed to quantify the performance of the Linpor C/N system based upon: 

BOD5  removal etticiency. 
Ammonia removal efficiency. 
Denitrification potential. 

Porous Biomass Support System 

The traditional remedy for the improvement of plant efficiency is the enlargement of 
reactor and/or clarifier volume. Extra reactor volume, aside from being a costly and 
time consuming action, is very often restricted by land availability. In such cases 
activated sludge plants with fine bubble aeration can be conveniently upgraded by the 
application of fixed or suspended media biological system. 

The attached biomass are active in BOD degradation, nitrification and denitrification. 
Simultaneous denitrification is attributed to an anoxic zone in the attached biomass. 
The establishment of such an anoxic zone may be the result of two separate or 
synergistic factors. Firstly, the attached film, which develops in the cube pore 
structure, may be of adequate size to develop substantial anoxic zones. Secondly the 
cubes themselves may be of sufficient size to limit the transfer of oxygen to the 
interior of the cubes when they become loaded with biomass. 

The Porous Biomass Support System (PBSS) technology has been developed 
independently in the United Kingdom and West Germany over a period of 
approximately 10 years. In the United Kingdom researchers at the University of 
Manchester Institute of Science and Technology develop what is now commercially 
marketed as the Captor Process by Simon Hartley Ltd. In West Germany, Linde AG 
has developed what is known as the Linpor Process. The processes, however, differ 

I 
I 
I 
I 
I 
I 
I 
I 
ri 
I 
I 
I 
I 

I 
[1] 

BEROWRA CREEK COMMUNITY CONTRACT 	 FINAL 3-25 
22 September 1994 I 



WEST HORNSBY AND 	 DEVELOPMENT OF WEST HORNSBY 
HORNSBY HEIGHTS STPs 	 AND HORNSBY HEIGHTS STPS 

in both pad size and operational configuration. For Hornsby Heights STP the Linpor 
process was adopted for trial. 

In the Linpor process, the biomass concentration contained within the cube is 
dependent on the turbulence and shearing action in the reactor basin. Sheared 
biomass exists as free mixed liquor in the basins and thus a secondary clarifier is 
required. The Linpor process also uses solids recycle. The cube biomass 
concentrations of 8,000 to 25,000 mg(L are typical in Linpor systems. To determine 
the "equivalent" MLSS concentration in a Linpor system, a mass balance including 
both "cube" and "free" solids must be performed. 

Studies have shown that the use of fixed media provides increased BOD removal, 
nitrification and denitrification per unit volume of tanks by increasing the effective 
biomass concentration in the aeration tanks. This avoids the high cost of tank 
enlargement or new tank construction and provides a better ability to accommodate 
large hydraulic surges. 

Advantages of Fixed Biomass System/PBSS 

A fixed biomass system has potential advantages not offered by conventional 
systems. These include 

The ability to better resist failure from large hydraulic surges. 

Relatively stable nitrification under transient inhibitory conditions resulting 
from temperature changes, hydraulic surges and/or toxic chemical. 

The ability to establish stable operating conditions with respect to both carbon 
oxidation and nitrification at short hydraulic retention times and low sludge 
ages. 

Works Undertaken 

Polyurethane cubes were put into reactor tanks 2 and 3 taking up 15 per cent of the 
volume of the tanks. The small, porous, polyurethane cubes are approximately 1 cm3  
with a pore size of approximately 1 mm and an internal surface area per unit volume 
of 4,000 m2/m3. The cubes followed the hydraulic motions of the mixed liquor and 
build up an internal MLSS concentration of around 20,000 mg/L. At the end of the 
reactor tank, a mesh screen prohibits cubes carrying over to the secondary 
clarification system. An air lift pump recycles the cubes to the inlet end of the 
reactor tank where they impact upon a metal plate, releasing some of the biomass 
and controlling the cube biomass concentration. 

There are two distinct forms of biomass within the Linpor cubes. An outer layer, 
which has characteristics similar to the free biomass within the aeration tank, and an 

BEROWRA CREEK COMMUNITY CONTRACT 	 FINAL 3-26 
22 September 1994 



I 
I WEST HORNSBY AND 	 DEVELOPMENT OF WEST HORNSBY 

HORNSBY HEIGHTS STPs 	 AND HORNSBY HEIGHTS STPS 

I 
inner core of fixed biomass which is not regularly exchanged with the free biomass 

I and forms an anoxic zone. Microscopic analysis has revealed that the biomass 
consists of predominantly stalked ciliates and rotifers with some free swimming 
ciliates. 

The anoxic zone formed in the centre of the cube, produced by a combination of 
attached films and poor oxygen transfer, has the potential to denitrify resulting in 

I
lower lime consumption, lower total nitrogen and lower aeration costs. 

Findings 

I The findings of the recent Linpor Process full scale trial at Homsby Heights are 
summarised below: 

I Fixed biomass systems have the potential advantage over conventional 
treatment systems where large hydraulic surges occur, and when stable 

I nitrification and stable operating conditions are required. 

I

. The analytical assessment of the Linpor reactor tanks show an average at ninety 
seven (97) per cent BOD removal at current peak flow loads for approximately 
19,000 EP. The Linpor System provides a better than 60 per cent increase in 

I 
the nitrifying capacity than a conventional activated sludge system. This 
analysis is based on reducing the peak ammonia load (PDWF and peak 
ammonia concentration) below 1 mg/L. This reduction would ensure that time 
based daily composite samples of effluent ammonia values of less than 0.5 mg I will consistently be achieved. 

I
. The present trial configuration of two Linpor and one conventional reactor tank 

cannot fully nitrify the current PDWF (120 L/s) at peak ammonia loads of 
around 50 mg/L under existing conditions (free MISS 3,000 mg/L, cube MLSS 

I 18,000 mg/L, 15 per cent cubes by volume). The use of two Linpor 2 tanks 
will fully nitrify this current load if the free MISS is increased to 5,500 mg/L 
and the Linpor cube concentration is increased by 30 per cent by volume. The 

I adoption of this system would also cope up to a PDWF of 140 [is. Based on 
the adoption of this option, the treatment plant capacity for nitrification can be 
rated at a nominal equivalent population of approximately 19,000 EP at a 

I design TKN value of 55 mg/L. The additional advantage in adopting this 
Linpor option is that one aeration tank is spare and can be utilised as an anoxic 
zone if total nitrogen reduction is being considered. 

' 	BEROWRA CREEK COMMUNITY CONTRACT 	 FINAL 3-27 
22 September 1994 



WEST HORNSBY AND 	 DEVELOPMENT OF WEST HORNSBY 
HORNSBY HEIGHTS STPs 	 AND HORNSBY HEIGHTS STPS 

The trial also found that a number of operational facilities need to be improved 
and optimised. These included improving screening and grit removal to avoid 
excessive macro—solids infiltration of the activated sludge process, optimise the 
operation of the primary sedimentation tanks to avoid excessive solids carry 
over and avoid anaerobic digestion in the PSTs optimise the pickle liquor and 
lime addition for proper alkalinity control and chemical dosing optimise the 
aeration system to ensure D.O levels of 2 mg/L to 4 mg/L are maintained 
uniformly in the reactor tanks alter the returns of digester and sludge storage 
supernatant and dewatered sludge centrate into the plant inflow to a lower 
flowrate for longer periods in order to minimise the peak increases in pollutant 
loads such as NH4 and TKN and ensure RAS return to biological reactor is not 
excessive during dry weather conditions. 

Installation of the Linpor System in the activated sludge reactor tanks has resulted in 
an increase of micro—organism concentration per unit volume of aeration tank. This 
method is, therefore, a viable alternative to extending the reactor volume as the 
capital costs may be significantly lower. 

Better suspended solids control has been observed in the Linpor tank compared to the 
reactor tanks not fitted with Linpor. Use of the Linpor cubes promotes a high 
attached growth fraction, allowing increased effective tank MLSS. The solids load 
imposed on the secondary clarifiers only increases with increasing free mixed liquor 
concentration, not with the total solids concentration in the reactor tanks. This will 
maintain the quality of clarified effluent while promoting nitrification. Available 
literature suggests that the sludge settleability improves with the addition of Linpor 
cubes which would enhance the performance of the clarifiers. 

Substantial ammonia reduction (average 93 per cent at peak load) was obtained in the 
Linpor tanks, giving a 60 per cent increase over a conventional tank. The Linpor 
system is, therefore, achieving the performance claimed by the supplier. The system 
reduces the total space required for aeration and defers the capital expenditure 
involved in building new tankage. 

Recommendation 

Implementation of the recommendation stated in the above findings will improve the 
performance of the plant, giving 24 hour composite effluent ammonia values of 
0.5 mg/L consistently. The option to increase the Linpor C/N system volume in two 
of the reactor tanks will enable the plant to be modified to nitrify for 19,000 EP and 
allow one reactor tank to be spare. With additional hydraulic modifications to the 
plant process the plant may be configured to a nitrogen removal plant to reduce total 
nitrogen in the effluent. This option will be considered further in the upgrading 
option for Hornsby Heights and West Hornsby STPs. 

BEROWRA CREEK COMMUNITY CONTRACT 	 FINAL 3-28 
22 September 1994 



I 

I WEST HORNSBY AND 	 DEVELOPMENT OF WEST HORNSBY 
HORNSBY HEIGHTS STPs 	 AND HORNSBY HEIGHTS STPS 

I 
IMMEDIATE TOTAL NITROGEN REDUCTION AT HORNSBY HEIGHTS 

I
STP 

Like West Hornsby STP, the Water Board?s  Inland Wastewater Branch is urgently 

U 
undertaking process modifications at Hornsby Heights STP to reduce total nitrogen 
levels discharging to Berowra Creek. At present the plant is currently showing 
promising results in reducing nitrogen but further installation of infrastructure and 

I
sewage conditioning is required. 

' REFERENCES 

Water Board, 24/48 hours Sampling Programme, Sewage Treatment Planning 
Section, 1989 to 1992. 

I Water Board, STP's Sampling Programme 93/94, AWT - Science and 
Environment, May 1994. 

I Water Board, Sewage Quality Report - Nov.89 to Jun.93, Wastewater Source 
(Trade Waste) Branch, 1993. 

I

Control 

Water Board, West Hornsby STP - Stage 3, Phase 2, Scheme Report, Sewage 

I

Treatment Planning Section, January 1989. 

Water Board, West Hornsby STP - Interim Upgrading, Technical Data, Sewage 

I

Treatment Planning Section, November 1989. 

Water Board, Hornsby Heights, Linpor C/N Evaluation and Optimisation, April 

1 
1994. 

Water Board, Technical Data : Hornsby Heights Water Pollution Control Plant, 
Investigation Branch, 1975. 

Water Board, Hornsby Heights STP - Options for Stage 2 Development, 

I Sewage Treatment Planning Section, Clean Waterways Programme, March 
1993. 

I 	9. Water Board, Hornsby Heights, Linpor C/N Evaluation and Optimisation, April 
1994. 

LI 
I 
I 

BEROWRA CREEK COMMUNITY CONTRACT 	 FINAL 3-29 

1 	 22 September 1994 



I 
I 
I 	SECTION 4 

I 	EQUIVALENT POPULATION PROJECTIONS 

I 
I ' In order to adequately plan sewage treatment and disposal facilities for a sewage 

treatment plant catchment, future loads must be projected with a reasonable degree of 
confidence. These population projections are carried out over a 25 year time span 

I and are reported in terms of equivalent population (EP). An EP is flow-based unit of 
measurement used to indicated the actual load on, or capacity of, a sewage treatment 
plant. One EP is defined as 270 litres per day. Note that one EP is not necessarily 

I equal to one head of population. 

As they are used within Sewage Treatment Planning for short to medium term 

I planning, it is the first 10 years of the projection which are most relevant to these 
activities. The further 10 to 15 years projection should be considered as only a broad 
indication of possible future load. The Board's strategic planning process will 

I consider longer planning horizons. 

Keys Young Pty. Ltd. (KY) was engaged to assess and provide the population 

I 	projection for the West Hornsby and Hornsby Heights catchment. The report is 
entitled "Water Board Demographic Projections Hornsby Heights and West Hornsby 
STP Catchments" . The report findings are summarised and discussed in this 

1 	section. 

I 	
This Section provides a brief description of the equivalent population projections for 
West Hornsby and Hornsby Heights catchments. As the transfer of these catchments 
to Warriewood and North Head STPs will also be investigated in this study, 

I 	
population growth rates for Warriewood and North Head catchments are also 
provided. Information relating to Warriewood and North Head catchments are taken 
from Sewage Treatment Planning's internal planning data. 

I REGIONAL GROWTH TRENDS 

Expectations with respect to population growth in Sydney have been declining over 
the past four years. The sharp rise in growth rate experienced in 1987 and 1988 
failed to be sustained in the face of economic recession and concomitant reductions 
in nett overseas migration and long-stay movements. 

I 
[] 
I 

BEROWRA CREEK COMMUNITY CONTRACT 	 FINAL 4-1 
22 September 1994 LI 



I 
WEST HORNSBY AND 	 EQUIVALENT POPULATION 
HORNSBY HEIGHTS STPs 	 PROJECTIONS 

The Department of Planning forecasts and co-ordinates residential and industrial 
developments in Sydney. The Urban Development Programme2  (UDP) identified 
future residential release areas, lot development and infihl over a five year planning 
horizon. The Employment Lands Development Programme3  (ELDP) identifies 
proposed industrial zoning in the Local Government Areas (LGAs). In addition, the 
estimated up-take rate is based on current trends indicated by the Board's Land 
Availability Data System4  (LADS). 

From the recent trend, it is revealed that the "medium" projections of Sydney's 
population by the year 2000 are now 5.6% lower than the NSW Population 
Projections Group (PPG) were anticipating in 1990. Even so, the migration 